



**Analytical report**

**Customer:** Turan Kimya San. Tic. Ltd. Sti

**Contact person:** Devrin Basar Turan

**Date of order:** 22.09.2004

<b>Customers reference no.</b>		<b>Lab reference no.:</b>	<b>2004 - BA - 11830 - 1</b>	 22295
Description:	Black fabric	Sample / part of sample description:	Print on black fabric	
Parameter * [unit]	Standard		Result	
PVC Test	Burning test by Beilsteins test and infrared spectroscopy (IR) with or without solvent extraction		n.d. Database best fit for: Polymer mix with acrylic	

<b>Customers reference no.</b>		<b>Lab reference no.:</b>	<b>2004 - BA - 11831 - 1</b>	 22296
Description:	Grey melange fabric	Sample / part of sample description:	Mickey Mouse print on grey melange fabric	
Parameter * [unit]	Standard		Result	
PVC Test	Burning test by Beilsteins test and infrared spectroscopy (IR) with or without solvent extraction		n.d. Database best fit for: Polymer mix with acrylic / acetate	

**legend:** n.d. = not detected

\* see list of tested compounds

The result relates only to the tested item. The report shall not be reproduced except full without the written approval of the testing laboratory. Parameters which are not covered by the lab's testing scope are subcontracted to laboratories with government approval. The accreditation relates to competences given in the accreditation certificate.

22.09.2004 - 24.09.2004

total run time

signature of chemist / manager